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Page 1 of 1

DATE L 26 - 7- 2000
ORDER FROM - ALup) :
TEST STANDARD : ,

WPQT NO. 21 (TPI >
JOINT DESIGN . Butt Welded
MATERIAL SPEC. . Plate

P.NO. Gr.NO. :

THICKNESS

WELDING PROCESS

TEST POSITION

WELDER NAME

1. HARDNESS TEST

Plate

" Base Metal - Base Metéi

4

5

e | |81 B 88,13

Average

Equipment: Micro Vickers Hardness Tester, Model: TH 712, Time Group INC, China

NOTES : This report is valid only for the specimen tested on the Laboratory of Ships Strength and Construction

Witnessed by : Tester of the Laboratory
Ships Strength and.Construction

AVH - FAU#{ M.
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DATE : 1LE - -~ 20
ORDER FROM : Vb\«,oﬂ} g
TEST STANDARD : _ L
WPQT NO. L me (TP )
JOINT DESIGN . Butt Welded
MATERIAL SPEC. . Plate
P.NO. Gr.NO. :
THICKNESS
WELDING PROCESS
TEST POSITION
WELDER NAME

1. HARDNESS TEST

il Base 'Meta!

Hartness] - T
Value 0,84

Average

Equipment: Micro Vickers Hardness Tester, Model: TH 712, Time Group INC, China

NOTES : This report is valid only for the specimen tested on the Laboratory of Ships Strength and Construction

Witnessed by : - 5 o Tester of the Laboratory
Ships Strength-and Construction

AUH FAWRLL M«
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REPORT ON TEST RESULT NO. :
DATE 24 3 -Rorp
ORDER FROM : Muhawswd.c( FM S
TEST STANDARD 1 ASME SEC.IX/ AWS.D1.1 /BKI /LR / DNV-GL
WPQT NO. ; |
PQR NO, ;
JOINT DESIGN ¢ Butt Joint
MATERIAL SPEC. Pipe

THICKNESS / DIA.
WELDING PROCESS

(FaDPos
e e G

IIT2.4lI.1IPM.05.0i2/20

|
|
i
I
t
i
|

TEST POSITION
‘WELDER NAME
ELECTRODE .
1. TENSION TEST | |
SPECIFICATION SAMPLE  TENSILE TEST RESULTS
| NO [CODE MATERIAL| WIDTH | THIGK | DIA. | CSA | srhenor | STRENGTH |  BREAKING
| (mm) | (mm) | (mm) | (mod) MPa Mpa
| [ | TP C 25 4/ | S,8¢ | - [YIS| 783,00 | 180,09 | Lookd et/
| 2] Tech [%'ab|Y 99| — [124 69 20430 | 220,48 | lold Mefol
| 3| Temcl 127,98 8,371 — l1ys B0 (sv3% | /(3,75 | Wed Mefal
| VI dpNeny (13,29 8 891 — 11YF£al [ 5o | (8L, 82 | Lad Mokl
| ‘ F.YIELD ' F: ULTIMATE
\ NO :
KN 2 N KN ! N
/ YA ' s
1 (2 21,35
/A 2y [ , !
IIl. BENDING TEST, ANGLE OF BEND : 0 DIAMETER of FORMER : mm
: | WIDTH | THICK. TEST RESULTS
NO SAMPLE MARK IDENTIFICATION ity | et | GRS o] | e
: |
, , | The Laboratory Of Ships Strength And Construction
Vidinagsed by ¢ FT. Kelautan ITS
Tester
1.
2.
3, !
4.
5. —

Dipindai dengan CamScanner
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/|T2.41|.1/PM.0‘5.012/20

DATE zv 7. ;
ORDER FROM oy 3 (_ |
TEST STANDARD ASME SEC.IX / AWS D1 1? LR / DNV-GL !
WPQT NO. : |
~PQRNO, : : !
JOINT DESIGN . Butt Joint §
'MATERIAL SPEC. lated! Pipe !
THICKNESS / DIA. 76 tenn- |
WELDING PROCESS r
TEST POSITION ,
“‘WELDER NAME f
ELECTRODE , |
1. TENSION TEST : -
' SPECIFICATION SAMPLE . TENSILE TEST RESULTS
! - ] YIELD ULTIMATE
(mm). | (mm) | (mm) | (mm?) MPa | . MPa
[ TP ] Ly oy~ \7fEYTFS IS | 200/8F  [Weld Mekal
2l Tps |15 32[/o3F| = [760,4F1S60I [ /77,03 |weld kewl.
- i FYIELD F. ULTIMATE =1
: KN ' ~ N KN N
3 74 “ $6, 5 ;
- Y/ 76,5 |
Il BENDING TEST,  ANGLE OF BEND : ° DIAMETER of FORMER : mm
S 'WIDTH | THICK. TEST RESULTS
No SAMPLE MARK | {mm) | (mm) | OPEN DERECT (mm) | CRACK (mm)
—
T ' i
The Laboratory Of Ships', Strength And Construction
Witnessed by : FT. Kelautan ITS
Tester
1.
2. <
3. ¢
4.
5.

Dipindai dengan CamScanner
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